1111 UNESCO-IHE

Institute for Water Education







Removal of Escherichia coli as indicator
of wastewater pathogens: a comparison
between Aerobic Granular Sludge and
Activated Sludge laboratory reactors

Master of Science Thesis
by
Carolina Bettinelli Tavidian

Supervisor
Prof. Damir Brdjanovic, Ph.D., M.Sc.
Mentors

Tineke Hooijmans, Ph.D., M.Sc.
Héctor Garcia, Ph.D., M.Sc.
Jack van de Vossenberg, Ph.D., M.Sc.
Mary Luz Barrios, M.Sc.

Examination Committee

Prof. Damir Brdjanovic, Ph.D., M.Sc.
Mario Pronk, Ph.D., M.Sc.
Tineke Hooijmans, Ph.D., M.Sc.
Héctor Garcia, Ph.D., M.Sc.

Jack van de Vossenberg, Ph.D., M.Sc.
Mary Luz Barrios, M.Sc.

Delft

March 2017






Although the author and UNESCO-IHE Institute for Water Education have made every effort to
[...]
1. To determine and compare the removal efficiencies, removal mechanisms, and fate of
Escherichia coli in an AGS and in an AS laboratory-scale reactors subjected to the same
conditions and fed with the same synthetic wastewater.

2. To determine the influence of the variation of some conditions of the reactor, on the
removal efficiencies, removal mechanisms, and fate of E. coli in an AGS laboratory-scale
reactor.

3. To evaluate the applicability of AGS treatment technology for domestic wastewater in
Uruguay by comparing the characteristics of the wastewater with cases around the world
in which AGS treatment technology is already successfully applied at full-scale level.

The first two objectives are in the framework of the Ph.D. research of M.Sc. Mary Luz Barrios
at UNESCO-IHE.

Introduction 4




CHAPTER 2

Literature review

In this chapter, a summary of the most relevant literature related to the topics under study
is presented.

2.1. AGS treatment technology

2.1.1. History and present situation of AGS

Granular sludge was first discovered in anaerobic industrial wastewater treatment systems in
the late 1970s (Gao, et al., 2011), at Wageningen University (Winkler, 2012). According to De
Kreuk, et al. (2007), twenty years later, AGS research started, growing aerobic granules in a
Sequencing Batch Reactor (SBR) without carrier material, fed with readily biodegradable
substrate. This was performed between Morgenroth, et al. (1997) (Technical University of
Munich), and Van Loosdrecht and Heijnen (1993) (Delft University of Technology). These first
researches were accomplished with the support of the Dutch Technology Foundation (STW)
(De Bruin, 2013). According to Winkler (2012), Ph.D. student Janneke Beun proved that COD
and nitrogen could be removed in a sequencing batch airlift reactor discontinuously fed, while
the granules stayed stable, leading to the submission and grant of an international patent in
1998. Later, Merle de Kreuk included an extended anaerobic feeding period to the process,
achieving simultaneous COD, nitrogen, and phosphorus removal, and stable granular sludge
formation enhanced by slow growing organisms selection (Winkler, 2012).

According to De Bruin (2013), around the year 2000, the Dutch water sector became
interested in AGS treatment technology and thus, Dutch Foundation for Applied Water
Research (STOWA) started a pilot research project in Ede WWTP, the Netherlands. They also
point out that in the year 2005 Delft University of Technology, STOWA, and Royal
HaskoningDHV, as a private-public partnership, initiated the programme National Nereda
Research Programme aimed to develop Nereda technology for the removal of COD, nitrogen,
and phosphorus; subsequently six Dutch Water Boards joined the programme. After Ede,
many other pilot plants were installed around the Netherlands in the period 2006 - 2010 with
successful results (De Bruin, 2013).

The first full-scale demonstration AGS system for domestic wastewater was applied in 2009 in
Gansbaai, South Africa, for the upgrade of the current wastewater treatment plant (WWTP)
(Water technology, 2012). After the successful results of Gansbaai WWTP, the first newly built
full-scale AGS plant for municipal wastewater was installed in Epe, the Netherlands in 2012
(Water technology, 2012). Royal Haskoning DHV (2016) announces that including Epe plant,
three full-scale treatment plants were installed in the Netherlands for domestic wastewater

Literature review 5




and many others were installed in countries such as South Africa, Ireland, Poland, Brazil, and
Portugal (two WWTPs were installed in the first two countries and one in the latter ones).
Furthermore, they announce that at present, there are two more projects located in the
Netherlands, in Simpelveld and in Utrecht, and a plethora of other projects in Australia, Brazil,
Ireland, Portugal, South Africa, Sweden, Switzerland, and United Kingdom. In the following
paragraphs, short descriptions of the first full-scale AGS WWTPs Gansbaai and Epe, and of
Garmerwolde WWTP are given; these plants were chosen to be described as there is a
plethora of accessible information about them.

Gansbaai WWTP

Gansbaai WWTP is located in the Overstrand municipality of South Africa in the Western Cape.
The upgrade of the plant, which incorporated AGS technology, was commissioned in 2009 by
SSI, a South African engineering and environmental consultancy company, subsidiary of Royal
HaskoningDHV (Kolver, 2012).

Royal Haskoning DHV (2016) states that the plant was designed for an average flow of
5,000 m3/d, a peak flow of 400 m3/h, and 63,000 PE. They also announce that compared to
conventional technologies, this plant was 60% smaller and presented a reduction in capital
costs of 40%. In the following table, the performance data of the treatment plant for the year
2011 is presented. In Figure 2-1 an aerial view of the plant is shown.

Table 2-1: Performance data of Gansbaai WWTP — 2011. Adapted from Giesen and Thompson (2013)

Parameter Influent (mg/L) | Effluent (mg/L) | Removal efficiency (%)
COD total 1,265 40 97
TKN 115 -- —
NHs-N 75 <1 > 98
N — <10 89
TP 19 3.2 82
TSS 450 <5 99

Literature review 6




Figure 2-1: Aerial view of Gansbaai WWTP (Dutch water sector, 2015)
Epe WWTP

Epe WWTP is situated in the homonymous locality, in the Netherlands. It was designed by
Royal HaskoningDHV and it is in full operation since January 2012 (Dutch water sector, 2013),
by Dutch Water Board Waterschap Veluwe (Water technology, 2012). Royal Haskoning DHV
(2016) states that the plant was designed for an average flow of 8,000 m3/d, a peak flow of
1,500 m3/h, and 54,000 PE (based on 1 PE =150 g TOD). According to Water technology (2012),
it treats domestic and industrial wastewater, with a contribution of 15% from
slaughterhouses.

According to De Bruin (2013), due to the large slaughterhouse wastewater contribution, the
plant has an extensive pre-treatment consisting of perforated screens and sand/fat removal.
They state that after the pre-treatment there are three Nereda reactors designed for an MLSS
concentration of 8 g/L and a sludge loading of 0.12 kg COD/(kg DS.day). As post-treatment
there is a discontinuous sand filtration with alum dose; De Bruin (2013) justified the inclusion
of this unit due to the limited experience on post-treatment with simultaneous residual-
phosphorus and suspended solids removal. They explained that the backwash water from the
filters together with the waste sludge of the Nereda reactors (which is accumulated first in a
buffer tank) go to belt thickeners, reaching a dry solids concentration of more than 5.5% with
1 — 2 g/kg DS of polymer dose. The thickened sludge is stored in a buffer tank and then
transported to Apeldoorn WWTP for digestion (De Bruin, 2013).

The effluent of the WWTP complies with the stringent standards for nitrogen and phosphorus
of 5to 8 mg/Land 0.3 to 0.5 mg/L respectively (De Bruin, 2013). According to the same author,
while Epe consumes 21.2 kWh/PE/year, on average, a conventional WWTPs in the
Netherlands consumes 37.5 kWh/PE/year, this means 40% of energy savings.

In the following table, the performance data of the treatment plant for the year 2012 is
presented.

Literature review 7




Table 2-2: Performance data of Epe WWTP — 2012. Adapted from Giesen and Thompson (2013)

Parameter Influent (mg/L) | Effluent (mg/L) effl?;:‘lnc::\;a(l%)
COD total 879 27 97
TKN 77 1.4 98
NHs-N 54 0.1 100
TN - <4.0 ---
TP 9.3 0.3 97
TSS 341 <0.5 100

Garmerwolde WWTP

Garmerwolde WWTP is located near Groningen, the Netherlands. It is operated by Dutch
Water Board Noorderzijlvest, and according to Pronk, et al. (2015) it is one of the largest full-
scale AGS plants for domestic wastewater. They also point out that originally, the WWTP
consisted only of an AS system, but it was decided to upgrade it with the inclusion of an AGS
system in order to meet the effluent requirements. They state that the AGS system was
designed by Royal HaskoningDHV, and it is in full operation since July 2013. Royal Haskoning
DHV (2016) indicates that the AGS plant was designed for an average flow of 30,000 m3/d, a
peak flow of 4,200 m3/h, and 140,000 PE. According to Pronk, et al. (2015), this average flow
corresponds to 41% of the total influent to the WWTP. They also mention that the energy
consumption of this AGS plant is 58 to 63% lower than an average AS WWTP in the
Netherlands. An aerial view of the plant and a process scheme of the treatment are depicted
in the following figures (Pronk, et al., 2015).

Literature review 8




Figure 2-2: Aerial view of Garmerwolde WWTP. AGS plant is located in the front (Pronk, et al., 2015)

Screens 6 mm Grit removal

Influent buffer

. Surplus sludge
Digester exsisting WWTP
| |

Sludge
thickener

Mixed sludge
buffer

Figure 2-3: Process scheme of Garmerwolde WWTP (Pronk, et al., 2015)

Literature review

Recycle

Surplus sludge

Surplus sludge

59 % Exsisting WWTP |

—_—
Effluent onto

surface water




In the following table, the performance data of the treatment plant for the year 2014 is
presented.

Table 2-3: Performance data of Garmerwolde WWTP — 2014. Adapted from Pronk, et al. (2015)

Parameter Average Influent (mg/L) | Average Effluent (mg/L) | Removal efficiency (%)
BODs 224 9.7 96
COoD 506 64 87
NH.-N dissolved 39.0 1.10 97
TN 49.4 6.9 86
TP 6.7 0.9 87
TSS 236 20 92

2.1.2. Description of AGS technology

AGS is a relatively novel wastewater treatment technology that has been in study for the last
20 years at laboratory-scale. Recently, full-scale systems have been installed around the world
as SBR, with successful results for treating both domestic and industrial wastewater, and for
upgrades or newly built plants.

AGS treatment technology resembles AS systems in the fact that, a mass of microorganisms
(biomass; sludge) suspended in a liquid and developed in aerobic conditions, is responsible for
purifying the influent wastewater of a reactor. In AS systems, the biomass forms flocs. In
contrast, in AGS systems, agglutination of biomass in the form of compact granules, which
have an extremely good settle-ability, is dominant and stimulated by design and control
mechanisms (Giesen and Thompson, 2013). According to Adav, et al. (2008), settling velocities
may reach 25 to 70 m/h, whilst for sludge flocs it might vary between 7 and 10 m/h. In the
following figure, a picture comparing AGS with AS settle-abilities is shown.

Figure 2-4: Comparison of Nereda sludge and Activated Sludge after 5 minutes settling (Giesen and Thompson, 2013)

Literature review 10




This excellent settle-ability of granules coupled with the sequential operation, implies that
AGS systems do not require a secondary clarifier (De Bruin, et al., 2004) and therefore can
work with high concentrations of biomass. Furthermore, no mixing equipment is required (De
Bruin, 2013). Aerobic, anoxic, and anaerobic zones are present within the granules, thus,
separate compartments apart from the main reactor are not required, and recycling pumps
are minimized (Giesen and Thompson, 2013). As a result, AGS systems have a very small
footprint, representing 25% of the conventional systems (De Bruin, et al., 2004), and lower
energy consumption than conventional systems, presenting a minimum saving of 20% (De
Bruin, 2013), which leads to lower construction and operating costs. However, it should be
taken into account that according to De Bruin, et al. (2004), AGS WWTPs with high Rain
Weather Flow (RWF) contribution would not be as competitive with AS as in the case of low
RWEF, because the maximum batch volume increases considerably with high RWF, increasing
the volume of the AGS plant.

AGS process stability is remarkable and the effluent quality is excellent (De Bruin, 2013). At
laboratory-scale research, removal efficiencies for COD, nitrogen, and phosphate resulted in
100% for the first one and 94% for the latter ones (De Kreuk, 2006). Removal efficiencies for
full-scale systems can be seen in Table 2-1, Table 2-2, and Table 2-3.

In 1997 Morgenroth, et al. (1997) developed AGS in an SBR, and since then, SBR has been used
for aerobic granulation due to the fact that Liu and Tay (2004) identified this type as a proper
reactor configuration (Gao, et al., 2011). According to Castro-Barros (2013), the operational
flexibility of SBR allows the development of proper granules since appropriate selection
pressures, such as short settling time and high shear forces, can be applied.

The typical stages of AGS SBR operation are feeding, aeration, settling of biomass, and
discharge (Winkler, 2012). A scheme of these is shown in Figure 2-5.

I Feeding 2 Aeration 3 Settling of biomass 4  Discharge

Influent

Figure 2-5: Scheme of cycle profile for AGS SBR. A: Mixed; B:Plug flow. (Winkler, 2012)

Literature review 11




During the first AGS workshop held in Munich in 2004, researchers agreed on the definition of
Aerobic granule, which is cited by De Kreuk, et al. (2007) as follows:

“Granules making up aerobic granular activated sludge are to be understood as aggregates of
microbial origin, which do not coagulate under reduced hydrodynamic shear, and which settle
significantly faster than activated sludge flocs.”

According to De Kreuk, et al. (2007), in the same workshop it was also agreed that the
minimum size of the granules should be 0.2 mm, size that would ensure the fast settlement
of the particle. Giesen and Thompson (2013) point out another feature that defines aerobic
granules; it is stated that SVI5 for AGS should be comparable to SVI30 for AS. Moreover Gao,
et al. (2011) classify AGS as a “type of self-immobilized microbial consortium”.

The process of granulation takes place in four different stages according to Adav, et al. (2008):

1. Contact between microorganisms to form aggregates by gravity, diffusion,
thermodynamic, and/or hydrodynamic forces.

2. Initial attraction to form agglutination by physical, chemical, or biochemical forces.

3. Microbial forces like secretion of extracellular polymeric substances (EPS).

4. Hydrodynamic shear force that stabilizes the structure of the granule.

The most important conditions for developing proper granules are the following:

e Short settling time, which selects the biomass with good settle-ability, washing out
with the effluent the biomass with slow settling velocities (De Bruin, et al., 2004).

e Conversion of readily biodegradable substrate into slowly biodegradable substrate by
feast and famine regime (Pronk, et al., 2014). Anaerobic feeding periods select slow
growing organisms, such as Polyphosphate Accumulating Organisms (PAO), which
favour the formation of stable and dense granules (Winkler, 2012).

e High shear stress caused by intensive mixing favours the formation of smooth and
dense granules (De Bruin, et al., 2004).

The formation of granules also depends on loading rates, substrate composition, reactor
design, and seed sludge (Winkler, 2012).

Due to the Dissolved Oxygen (DO) gradient that exists within the granule, aerobic, anoxic, and
anaerobic zones are present in layers, and therefore, organic matter and nutrients removal
can take place simultaneously in the granule. This means that the microbial consortium that
forms the granule is comprised of different layers of aerobic and facultative bacteria (Gao, et
al., 2011), which include heterotrophs, nitrifiers, denitrifiers, PAO, and Glycogen Accumulating
Organisms (GAO) (Adav, et al., 2008). Heterotrophs can perform organic degradation; whilst
nitrifiers perform nitrification, converting ammonium to nitrite and nitrate; and denitrifiers
perform denitrification, converting nitrate to nitrogen gas. Phosphorus removal might be
performed biologically by PAOs and denitrifying PAOs, and/or physically by phosphorus
precipitation of the aerobic granules (Gao, et al., 2011). Furthermore, consortia consisting of
anaerobic ammonium-oxidizing (ANAMMOX) bacteria have also been developed (Gao, et al.,
2011). Granules present the same functional groups of bacteria as sludge flocs, but they are
quite different in shape and structure (Winkler, et al., 2013), as shown in Figure 2-6.

Literature review 12




\"B

2 ‘}\‘. « PAO

Nitifiers
Anaerobic

Figure 2-6: Scheme of microbial communities in a sludge floc (A) and in a granule (B) (Winkler, 2012)

Furthermore, according to Winkler, et al. (2013), due to shear stress, substrate gradients, and
the presence of protozoa in the outer layers, aerobic granules provide many ecological niches.
They also point out that segregation of biomass within the height of the reactor occurs; the
top communities differ from the bottom ones. According to them, comparing changes in AS
microbial populations during the time with those in AGS, the first ones stayed more or less as
the initial population, whilst granule communities changed all the time. They also state that
both AGS and AS communities growth rate might be altered by fluctuations in the influent,
such as nutrients availability and temperature.

According to Gao, et al. (2011), the research efforts until that moment had been focused on
the factors influencing granulation, cultivation conditions, and the microbial community that
conforms the granular sludge. As mentioned before, there are no studies reported about
removal of pathogens in AGS.

2.2. Pathogens in wastewater

According to Henze, et al. (2008), microorganisms which cause disease and are transmitted by
faecal-oral route are defined as enteric pathogens. They also state that domestic wastewater
presents a plethora of these microbes originated from faeces of infected people. Bacteria,
viruses, protozoa, and helminths are pathogens commonly found in raw wastewater (Henze,
et al., 2008); in the following table, some relevant enteric pathogens are indicated, giving also
the average concentration of each in raw domestic wastewater.

Literature review 13




Table 2-4 Pathogens in raw domestic wastewater. Adapted from Metcalf (2003)/ *(Monis, 2015)

Group Pathogen Concentration (MIPN/100 mL)
Salmonella 10%-10*
Bacteria
Pathogenic Escherichia coli Low*
Protozoa Cryptosporidium parvum oocysts 10'-103
Virus Enteric virus 10%-10*

Although these are common values, according to Henze, et al. (2008), concentration of
pathogens in raw wastewater might vary a lot between different geographical regions
depending on the current amount of people infected, socio-economical characteristics, and
per-capita water consumption. The more people infected, the lower socio-economical level,
and the lower per-capita water consumption, the higher the concentration of pathogens in
domestic wastewater. All of these characteristics are associated with developing countries,
and therefore it can be stated that in developing countries, wastewater has a higher
concentration of pathogens than in developed countries (Henze, et al., 2008). At the same
time, this increases the risk of human infection with pathogens in developing countries.

A short description of the pathogens indicated in Table 2-4 is presented below.

2.2.1. Salmonella

According to Henze, et al. (2008), Salmonella are the pathogenic bacteria most frequently
studied in wastewater. They state that it is a vast group of more than 2,400 pathogenic
serotypes which are gram-negative, rod-shaped, and might provoke a wide range of diseases,
from mild gastroenteritis to severe illness or death. They mention that Salmonella typhi and
Salmonella paratyphoid are usually found only in humans, causing typhoid and paratyphoid
fever respectively. Salmonella spp. can usually be found in wastewater because according to
Madigan, et al. (1997), it colonizes the intestine of both cold- and warm-blooded animals. In
Figure 2-7, a Gram-stain of Salmonella cells is shown.

2.2.2. Escherichia coli

According to Henze, et al. (2008), Escherichia coli is a bacteria commonly found in the
gastrointestinal tract of all warm-blooded animals, it is gram-negative, rod-shaped, and